
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2019-0055 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 

 
CAMPBELL SOUP SUPPLY COMPANY, LLC 

CAMPBELL SOUP SUPPLY COMPANY DIXON FACILITY 
SOLANO COUNTY 

 
The California Regional Water Quality Control Board, Central Valley Region (Central Valley 
Water Board) finds that: 
 
1. On 30 November 2018, Campbell Soup Supply Company, LLC (Discharger) submitted 

a Report of Waste Discharge (RWD) that describes the discharge of tomato and 
vegetable processing wastewater to on-site land application areas (LAAs). 
 

2. The Discharger owns and operates the facility that generates the waste and is 
responsible for compliance with these Waste Discharge Requirements (WDRs). 
[...]
Where: M = mass of nitrogen applied to LAA in lb/ac/yr.  
 Ci = Monthly average concentration of total nitrogen for 

month i in mg/L.   
 Vi = volume of wastewater applied to the LAA during 

calendar month i in millions of gallons.   
 A = area of the LAA irrigated in acres.  
 i = the number of the month (e.g., Jan. = 1, Feb. = 2, etc.).  
 Mx = nitrogen mass from other sources (e.g., fertilizer, 

manure, and compost) in pounds per acre.  
 
 

8.345 = unit conversion factor. 
  

7. A comparison of monitoring data to the flow limitations, effluent limitations, and 
discharge specifications and an explanation of any violation of those requirements; 

8. A calibration log verifying calibration of all handheld monitoring instruments and devices 
used to comply with the prescribed monitoring program; and 

9. Copies of the laboratory analytical data reports shall be maintained by the Discharger 
and provided upon request by the Central Valley Water Board.  

B. Annual Monitoring Reports  

An Annual Monitoring Report shall be submitted to the Central Valley Water Board by 
1 February each year and shall include the following:  

Flow Monitoring 

1. Total annual flow discharged to LAAs and determination of compliance with the annual 
flow limitation of the WDRs. 



MONITORING AND REPORTING PROGRAM R5-2019-0055 12 
CAMPBELL SOUP SUPPLY COMPANY, LLC 
CAMPBELL SOUP SUPPLY COMPANY DIXON FACILITY 
SOLANO COUNTY 
 
 

 

Process Supply Water Monitoring 

1. Analytical data table showing historical and current results. A narrative description of 
changes in water quality over time, if any, and the potential impact on the wastewater 
quality.   

Groundwater Monitoring 

1. A narrative description of all preparatory, monitoring, sampling, handling, and analytical 
testing for groundwater monitoring. The narrative shall be sufficiently detailed to verify 
compliance with the WDRs Order R5-2019-0055, this MRP, and the SPRRs. 

2. A field log for each well documenting depth to groundwater; method of purging, 
parameters measured before, during, and after purging; sample preparation (e.g., 
filtering); and sample preservation. Low or no-purge sampling methods are acceptable if 
described in an approved Sampling and Analysis Plan. 

3. Summary data tables of historical and current water table elevations and analytical 
results, comparison with previous flow direction and gradient data, and discussion of 
seasonal trends if any. 

4. A scaled map showing relevant structures and features of the facility, the locations of 
monitoring wells and any other sampling stations, and groundwater elevation contours 
referenced to an appropriate datum (e.g., NGVD). 

5. An evaluation of the groundwater quality beneath the site and determination of 
compliance with the Groundwater Limitations per WDRs Order R5-2019-0055, based on 
statistical analysis for each constituent monitored for each compliance well in 
accordance with the approved Groundwater Limitations Compliance Assessment Plan. 
Include all calculations and data input/analysis tables derived from use of statistical 
software, as applicable. 

6. Copies of the laboratory analytical data reports shall be maintained by the Discharger 
and provided upon request by the Central Valley Water Board.  

Land Application Area Monitoring  

1. Calculated flow-weighted annual average FDS effluent concentration and determination 
of compliance with Effluent Limitations of the WDRs. The flow-weighted annual 
average FDS effluent concentration shall be calculated using the following formula: 

)(

)]()  [(
12

1

12

1

SiPi

SiSiPiiP

a

VV

VCVC
C

+

×+×
=

∑

∑
 



MONITORING AND REPORTING PROGRAM R5-2019-0055 13 
CAMPBELL SOUP SUPPLY COMPANY, LLC 
CAMPBELL SOUP SUPPLY COMPANY DIXON FACILITY 
SOLANO COUNTY 
 
 

 

Where: Ca = Flow-weighted average annual FDS concentration in 
mg/L.  

 i = the number of the month (e.g., Jan. = 1, Feb. = 2, 
etc.).  

 C Pi = Monthly average wastewater FDS concentration for 
calendar month i in mg/L.  

 C Si = Monthly average supplemental irrigation water FDS 
concentration for calendar month i in mg/L 
(considering each supplemental source separately).  

 V Pi = Volume of wastewater applied to LAA during calendar 
month i in millions of gallons.  

 V Si = Volume of supplemental irrigation water applied to 
LAA during calendar month i in millions of gallons 
(considering each supplemental source separately). 

 

Land Application Area Management Plan 

1. Results of any monitoring or sampling conducted as part of the Land Application Area 
Management Plan, dated 1 March 2018, shall be included in the annual monitoring 
report.  

Additional Reporting 

1. A discussion of compliance and the corrective action taken, as well as any planned or 
proposed actions needed to bring the discharge into full compliance with the WDRs. 

2. Monitoring equipment maintenance and calibration records, as described in Section C.4 
of the SPRRs, shall be maintained by the Discharger and provided upon request by the 
Central Valley Water Board. 

3. A discussion of the following:   

a. Waste constituent reduction efforts implemented in accordance with any required 
workplan; 

b. Other treatment or control measures implemented during the calendar year either 
voluntarily or pursuant to the WDRs, this MRP, or any other Order; and  

c. Based on monitoring data, an evaluation of the effectiveness of the treatment or 
control measures implemented to date. 

4. A discussion of any data gaps and potential deficiencies/redundancies in the monitoring 
network or reporting program. 





MONITORING AND REPORTING PROGRAM R5-2019-0055 15 
CAMPBELL SOUP SUPPLY COMPANY, LLC 
CAMPBELL SOUP SUPPLY COMPANY DIXON FACILITY 
SOLANO COUNTY 
 
 

 

GLOSSARY 
 
BOD5  Five-day biochemical oxygen demand 
EC  Electrical conductivity at 25° C 
FDS  Fixed dissolved solids 
TKN  Total Kjeldahl nitrogen 
TDS  Total dissolved solids 
Daily  Every day except weekends or holidays 
Weekly  Once per week 
Monthly  Once per calendar month 
Quarterly  Once per calendar quarter 
Semiannually  Once every six calendar months (i.e., two times per year) during non-

consecutive quarters 
Annually  Once per year  
μg/L  Micrograms per liter 
μmhos/cm  Micromhos per centimeter 
gpd Gallons per day 
mgd  Million gallons per day 
 
 



ORDER NO. R5-2019-0055                                                                             ATTACHMENT A 
   

 

Campbell Soup 
Supply 

 Dixon Facility 
Processing Facility 

Dixon  

SITE LOCATION MAP 

CAMPBELL SOUP SUPPLY COMPANY, L.L.C. 

CAMPBELL SOUP SUPPLY COMPANY DIXON 
FACILITY 

SOLANO COUNTY 

 
 

~ 1 mile 
 

Locations are approximate 



ORDER NO. R5-2019-0055    ATTACHMENT B 

 

Pond A 
Storm Water 

Pond 

Pond B 
 

Pond C 
 

East Ag  
Well 

 

North Ag  
Well 

 

South Ag  
Well 

 

Domestic 
Well 

 

Sediment  
Application Area  

 

Former 
Domestic 

Wastewater 
Pond 

Land Application 
Areas  

(see Attachment C) 
 

Processing 
Plant 

SITE FEATURES 
CAMPBELL SOUP SUPPLY COMPANY, L.L.C. 
CAMPBELL SOUP SUPPLY COMPANY DIXON 

FACILITY 
SOLANO COUNTY 

 

Legend 
       Groundwater Well 
       Processing Plant Boundary 
 

 
 

~ 300 feet 



ORDER NO. R5-2019-0055    ATTACHMENT C 

 

Tailwater Pond 

CPB 01A 
14.4 ac 

CPB 01B 
19.3 ac 

CPB 01C 
17.7 ac 

CPB 01D 
14.5 ac 

CPB 02 
16.9 ac 

CPB 03 
20.5 ac CPB 04 

21.2 ac 

CPB 05 
25.0 ac 

CPB 06 
19.9 ac 

CPB 07 
19.4 ac 

CPB 08 
19.6 ac 

CPB 09 
19.6 ac 

CPB 11 
22.2 ac 

CPB 12 
25.9 ac 

CPB 10A 
19.6 ac 

CPB 10B 
18.7 ac 

CPB 10C 
17.3 ac 

CPB 10D 
17.1 ac 

CPB 13 
27.9 ac 

CPB 14 
34.0 ac 

CPB 15 
31.0 ac 

CPB 16 
18.9 ac 

CPB 17 
19.2 ac 

CPB 18 
19.1 ac 

CPB 19 
19.4 ac 

CPB 20 
15.9 ac 

CPB 21 
17.6 ac 

CPB 22 
17.2 ac 

CPB 23 
17.0 ac 

Processing 
Plant 

Legend 
 
          Land Application Areas (pastures) 
          (boundaries are approximate) 

            Groundwater Monitoring Well  
          Supplemental Irrigation Well 
 

LAND APPLICATION AREAS 
CAMPBELL SOUP SUPPLY COMPANY, L.L.C. 

CAMPBELL SOUP SUPPLY COMPANY 
DIXON FACILITY 

SOLANO COUNTY 

 
 

~ 2,000 feet 

MW4 

MW2 

MW1 MW6 

MW5 

SW3 

SW2 

SW1 



 
ORDER R5-2019-0055    ATTACHMENT D 

        

 

 

 

 

 

 

 

  

O
ve

rfl
ow

 

LEGEND 

           Flow meter 

           Sample Location  

1  Approximately 10-11% of the supply water is sent to the reverse osmosis units.    
2  During the off-season, only storm water is collected and discharged to Pond A. 

Off-season 2 

Reverse  
Osmosis 1 

Supply Water 
 

 

Flume for Main 
Tomato Paste Line  

Flume for 
Multipurpose 

Evaporator Line 
 

 

 

 

Flume for Diced 
Tomato Line  

 

 

Wastewater from 
cleaning and sanitation, 

boiler blowdown, etc. 

 

 

Main 
Wastewater 

Pit 

Settling Pond B 

Equalization Pond C 

Lift Station 

LAAs 

Storm Water Pond A 

WASTEWATER PROCESS FLOW SCHEMATIC 
 

CAMPBELL SOUP SUPPLY COMPANY 
SOLANO COUNTY 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2019-0055 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 

 
CAMPBELL SOUP SUPPLY COMPANY, LLC 

CAMPBELL SOUP SUPPLY COMPANY DIXON FACILITY 
SOLANO COUNTY 

 

INFORMATION SHEET 
 

Facility Description 
The facility is located at 8380 Pedrick Road, Dixon in Solano County (Section 6, 7, and 
8, T7N, R2E MDB&M), approximately 2 miles northeast of the City of Dixon. The facility 
processes tomatoes for the production of tomato paste and diced tomatoes and 
consists of, tomato receiving areas, the tomato processing plant, associated structures, 
parking lots, and land application areas (LAAs). 
 
WDRs Order R5-2010-0038, adopted by the Central Valley Water Board on 18 March 
2010, prescribes requirements for the discharge. Order R5-2010-0038 allows a 
discharge of up to 5.0 million gallons per day (mgd) with a total annual flow not to 
exceed 490 million gallons. Due to facility changes, Order R5-2010-0038 no longer 
adequately reflects changes to the wastewater system. Therefore, Order R5-2010-0038 
will be rescinded and replaced with this Order. 
 
Wastewater 
Wastewater is generated at the processing plant primarily from tomato washing. 
Wastewater is also generated from cleaning and sanitizing activities, boiler blowdown 
(less than 0.2% of the effluent volume), reverse osmosis reject, and other various plant 
activities.    

 
The wastewater treatment system consists of screens, two unlined settling ponds, and 
586 acres of LAAs for the disposal of wastewater. In 2016 and 2017, flow rates to the 
LAAs averaged 2.9 million gallons per day (mgd) to 3.9 mgd, respectively. 
 
Constituents of concern in wastewater include salts (primarily TDS, sodium, and 
chloride), nitrates, and iron.  
 
Chemicals used at the facility that have the potential to impact wastewater quality are 
summarized below.  
 



Chemical  
(gallons) 1 2016 2017 2018 
Chlor 12 1/2 
(sodium hypochlorite) 8,700 7,200 7,852 

Anti-Foam 275 55 55 
Bromide L-102 
(sodium bromide) 3,024 1,764 1,764 

Chlorinate Cleaner L-130F 
(sodium hypochlorite) 2,444 2,288 2,288 

Caustic Cleaner L-145 
(sodium hydroxide) 6,510 4,650 4,650 

Caustic Cleaner L-145 (50/50) 
(sodium hypochlorite) 1,240 930 930 

Salad Oil 4,000 
pounds -- -- 

Cleaner MSR Acid WA 
(phosphoric acid and nitric 
acid) 

165 1,100 330 

Caustic Cleaner P-120 
(sodium hydroxide) 80 bags 80 bags 80 bags 

Peraclean 110 55 -- 
Series 212 Return Line 
Treatment  
(cyclohexylamine/morpholine) 

660 495 495 

Series 418 Boiler Water 
Treatment 330 385 385 

Series 622 Cooling Tower 
Treatment 
(organic polymers) 

30 55 110 

Series 708 Caustic Sludge 
Conditioner 
(sodium hydroxide) 

660 550 385 

Series 725 Liquid Sulfite 
(sodium bisulfite) 660 935 385 

1 The amounts of chemical listed are the annual purchased amounts, not the 
amounts used each year, as noted in the 2018 RWD. 

Wastewater from tomato washing flows through screens to unlined aeration Pond B and 
then to equalization Pond C. Pond C discharges to a lift station prior to disposal at the 
LAAs. Wastewater generated from cleaning and sanitizing, boiler blowdown, and 
various other activities discharges into the Main Wastewater Pit, where it commingles 
with wastewater from the ponds in the lift station.    

There are 586 acres available for the application of wastewater. The fields are flood 
irrigated and used to grow pasture grasses for the onsite cattle grazing. A tailwater 



system, consisting of tailwater ditches and a tailwater pond, prevents the migration of 
wastewater off the LAAs.  
 
Groundwater Conditions 
The depth of groundwater beneath the LAAs is approximately 30 to 35 feet below 
ground surface (bgs). The horizontal flow direction is to the east and there are five 
groundwater monitoring wells that monitor shallow groundwater conditions at the LAAs.  
 
Based on groundwater data and concentration trends, discharges to the LAAs have 
likely impacted groundwater with respect to salts. While the historic discharges to the 
LAAs were conducted in accordance with previous WDRs, the wastewater deposited 
salts to the vadose zone. It is likely that salts remaining in the soil from previous 
discharges will continue to be flushed over time to groundwater. However, concentration 
trends for TDS, sodium, and chloride in upgradient and downgradient wells are either 
stable or decreasing. This indicates that while some faction of TDS in groundwater is 
likely the result of discharges, TDS groundwater concentrations should not increase as 
a result of continued discharges of wastewater.  
 
For the continued protection of groundwater, this Order:  

• requires continued groundwater monitoring; 
• does not allow an exceedance of the concentration protective of beneficial use 

for TDS, chloride, sodium, and iron in groundwater; 
• sets an effluent limit for FDS in wastewater;  
• a loading limit for total nitrogen and BOD to the LAAs; and  
• a flow limit to the LAAs of up to 5.0 million gallons per day (mgd) with a total 

annual flow not to exceed 490 million gallons.    
 
Legal Effect of Rescission of Prior WDRs or Orders on Existing Violations 
The Board’s rescission of prior waste discharge requirements and/or monitoring and 
reporting orders do not extinguish any violations that may have occurred during the time 
those waste discharge requirements or orders were in effect. The Central Valley Water 
Board reserves the right to take enforcement actions to address violations of prior 
prohibitions, limitations, specifications, requirements, or provisions of rescinded waste 
discharge requirements or orders as allowed by law. 
 
Monitoring and Reporting Program 
The Monitoring and Reporting Program accompanying this Order is designed to verify 
compliance with effluent and groundwater limitations and operational requirements of 
the WDRs. 
 
Other Regulatory Considerations (CV-SALTS) 
The Central Valley Water Board is developing amendments to the Basin Plan to 
incorporate new strategies for addressing ongoing salt and nitrate accumulation in the 
waters and soils of the Central Valley as part of the Central Valley Salinity Alternatives 
for Long-Term Sustainability (CV-SALTS) initiative. The CV-SALTS Salinity Control 



Program currently being developed would subject dischargers that do not meet stringent 
salinity numeric values (700 μS/cm EC as a monthly average to protect the AGR 
beneficial use and 900 μS/cm EC as an annual average to protect the municipal and 
domestic beneficial uses of water) to performance-based salinity requirements, and 
would require these dischargers to participate in a basin-wide Prioritization and 
Optimization Study to develop a long-term strategy for addressing salinity accumulation 
in the Central Valley. 
 
The level of participation required of dischargers whose discharges do not meet 
stringent salinity requirements will vary based on factors such as the amount of salinity 
in the discharge, local conditions, and type of discharge. The Central Valley Water 